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Combined with all the specialty and advantages of the same models at home and abroad, 1P39FMB is one of the newly
engines developed by our Co. It is characterized by strong power, low fuel-consumption and low noise
as well as popular and fashionable shape. An engine of 1P39FMB will be your best choice.

To benefit customers, we carefully compile the PARTS CATALOGUE FOR 1P39FMB ENGINE. Users can easily
grasp characteristics of 1P39FMB engine through the illustrations, names, quantities, etc. in the catalogue. Please refer to this
book when you order the parts. If any difference in the book from actual engine status, please do as per the real.

The copyright of this catalogue belongs to Chongging Lifan Industry Group, any group or individual is forbidden to
reprint or copy any item from it. The catalogue is subject to change without notice.

The part, whose applicable document does not give date, is subject to the latest standard.
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E-1 &k Cylinder Head Cover

FE|Z28MRS o W | &
SIN Part No. S Description Quantity | Remark
1 12311/1P4A7FMD et Cover, Cylinder Head 1
2 12240/ 1P47FMD LS AT SR A Cover, Cylinder Head, RH 1
3 12242/1PA7TFMD AL A Cover, Cylinder Head, LH 1
4 12243/1P50FMG alak- Cover, Valve 2
5 12312/1P50FMG ALk 5 5 Gasket, Cylinder Head Cover 1
6 12244/1P50FMG LKA o 5 Gasket, Cylinder Head Cover, RH 1
7 12245/1P50FMG Sk 7o 2 S A 1 Gasket, Cylinder Head Cover, LH 1
8 12344/1P50FMG ARLIR AR AN AP Steel Washer 3
9 12345/1P50FMG AT A Al 2 Copper Washer 1
10 12246/1P50FMG S0 156 0 B 30.8X3. 2 O-Ring 30.8%X3.2 2
11 12313/1P50FMG 5 IBIBEE M6 Nut M6 4
12 GB/T5789 24 M6 X 110 Bolt M6x 110 1
13 GB/T16674 24 M6 X 20 Bolt M6x 20 2
14 12248/1P50FMG HpE 6.5 Washer 6.5 1
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E-2 AfTk Cylinder Head

FE|2a8fRE]  25pesxu ot R | & B
il Description ;

S/IN Part No = WA P Quantity Remark
1 12210 LKA G Cylinder Head Set 1
2 12214/1P50FMG HATTSE Guide, Inlet Valve 1
3 12215/1P50FMG HATTSE Guide, Exhaust Valve 1
4 12220 ALk B Gasket, Cylinder Head 1
5 12270/1P50FMG B H G Seal Ring, Chain Housing 1
6 17311/1P47FMD BEAE Inlet Pipe 1
7 17332/1P50FMG HEAE B Gasket, Inlet Pipe 1
8 GB/T898 LR MR A M6 X 32 Stud M6X 32 2
9 GB/T29. 2 B M6 X 23 Bolt M6 X 23 1
10 15441/1P50FMG AL M d8X9 Sleeve ¢ 8X9 1
11 17321/1P50FMG 0 Bkl 27X2.0 0O-Ring 27X 2.0 1
12 17331/1P50FMG AU R AR Insulating Mat, Inlet Pipe 1
13 12216/1P50FMG FEOME 9IXI1.6 O-Ring9Xx 1.6 2
14 15442/1P50FMG BB 9X1.5 Seal 9X 1.5 1
15 GB/T5783 HEAR M6 X 28 Bolt M6 28 2
16 GB/T5783 I M6 X 22 Bolt M6x 22 2




E-3 4%% S| Camshaft & Valves

FRZBAERE|] 5 ot R | & B
SIN Part No. S Description Quantity | Remark

1 14730/1P50FMG i Oil Seal, Valve Stem 2

2 14100 P S Camshaft 1

3 14416/1P50FMG AT IR BRI T R R Lock Nut 2

4 14411 IR Rocker Arm, Valve 2

5 14413/1P50FMG PR Shaft, Rocker 2

6 14710 A Inlet Valve 1

7 14720 HA0] Exhaust Valve 1

8 14755/1P50FMG RIREAE Outer Valve Spring 2

9 14410 PERA S Rocker Arm Assy 2

10 14751/1P50FMG IRE S Upper Spring Seat 2

11 14753/1P50FMG TH L P Outer Spring Seat 2

12 14752/1P50FMG Tk Split Cone, Valve 4

13 14415/1P50FMG AT TR A Y AT Adjusting Screw, Valve Clearance 2
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E-4 1EMMaE4

7% 2% Timing chain & Tensioner

AR o HRE | &

S/IN Part No. WA 2K Description Quantity Remark
1 14321/1P50FMG EH )4 (28T) Timing Sprocket, Driven (28T) 1
2 14350/1P47FMD IEINAE4% (82T) Timing Chain (82T) 1
3 14670/1P50FMG REE AL Adjusting Set, Chain 1
4 14680/ 1P50FMG [ i Tensioning Wheel 1
5 14661/ 1P50FMG K B R Screw 1
6 14513/1P50FMG K5 Spring 1
7 14530/ 1P50FMG Tk EATH G Tensioning Rod 1
8 14514/1P50FMG TR EAT K Cap 1
9 14610/1P50FMG FIE Pulley, Guide 1
10 14621/1P50FMG SEEE R Pin, Guide Pulley 1
11 15210/ 1P50FMG DIRTERSE i i diRey Drive Sprocket, Oil Pump 1
12 15222/1P50FMG BIRGPRS e Shaft, Sprocket 1
13 14518/1P50FMG WEHBIE MI4X 1. 5 Sealing Plug M14 X 1.5 1
14 GB/T5783 IR M5 X 12 Bolt M5X 12 3
15 14519/1P50FMG TR B B Gasket, Tensioner 1
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E-4 [FHMEES 9Kk'E4% Timing chain & Tensioner

15—

&

PS5 ZFH4MNRSTS e HE % O
SIN Part No. S Description Quantity | Remark

16 14622/1P50FMG g 8.5 Washer 8.5

1




E-5 “<iilf& Cylinder

F5 | Z2HEHERS e HE % O
SIN Part No. S Description Quantity | Remark

1 12112 SAETAE Cylinder Block 1

2 12121 AT R Casket, Cylinder Block 1

3 GB/T29. 2 AR M6 X 23 Bolt M6 X 23 1

4 12135/1P50FMG H Washer 1

5 12218/1P50FMG AL E A 8 X 14 Dowel Pin 8X14 2

6 12133/1P50FMG Mg (—) 14.5X2.5 Washer (No.1) 14.5X2.5 1

7 12134/1P50FMG FiassE (7D 11.5X2.6 Washer (N0.2)11.5X 2.6 1

8 11318/1P50FMG FER 8X 12 Dowel Pin 8 X12 2
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E-6 45 Hi%#4f % Right Crankcase Cover

17—,

Q- 19

Fe 2B fRE| o ot HR | & B

SIN Part No. S Description Quantity | Remark
1 11310/1P47FMD A M AE SR A Cover, Crankcase, RH 1
2 11319/1P50FMG A A 55 A Gasket,Crankcase Cover, RH 1
3 11331/1P47FMD Vel Clutch Cover 1
4 11332/1P47FMD N s R Gasket, Clutch Cover 1
5 15611/1P47FMD RGN Dipstick 1
6 22810/1P47FMD A A RN A S Handling Lever, Clutch 1
7 22821/1P50FMG B S T Spring 1
8 22825/1P50FMG B AR YK T A Dowel Pin 1
9 22826/1P50FMG BB R Control Plate 1
10 22827/1P50FMG B4 B ) KT TRAR Press Plate 1
11 22851/1P50FMG A B A T Adjusting Screw 1
12 22830/1P50FMG R 12X 21X 4 Seal 12X 21X 4 1
13 27190/ 1P50FMG AL shihmE 13.7X24X5 Seal 13.7X24X5 1
14 22823/1P50FMG 0 4 O-Ring 1
15 15612/1P50FMG Bl 0 75 O-Ring 1
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E-6 47 Hi%li4H 75 Right Crankcase Cover

17—a,

PS5 | ZF &4 4K . HE % O
SIN Part No. S Description Quantity | Remark
16 GB/T819. 1 5T M6 X 16 Screw M6 X 16 1
17 GB/T69 BEET M5 X 12 Screw M5X 12 2
18 GB/T6170 Nut M6 1
19 11318/1P50FMG TENLES 8X 12 Dowel Pin 8 X 12 2
20 GB/T16674 AR M6 X 40 Bolt M6<40 5
21 GB/T16674 AR M6 X 55 Bolt M6 <55 2
22 GB/T16674 AL M6 X 65 Bolt M6 X 65 1
23 34931/1P50FMG P P 2 Clamp, Ignition Coil 1




E-7

2488 Clutch

B % RS T W M & W Description HE &

S/IN Part No. Quantity | Remark
1 22114/1P50FMG B AN Hood, Clutch 1
2 22361/1P50FMG B A End Cover, Clutch 1
3 22362/ 1P50FMG i i ot ) Gasket 1
4 22322/ 1P50FMG T s Sleeve 1
5 22622/1P50FMG I Rl e e Bushing 1
6 22340/ 1P50FMG NP Ry Friction Plate Comp. 2
7 22331/1P50FMG EEH ) Drive Plate(No.1) 1
8 22381/1P50FMG A (2D Drive Plate (No.2) 1
9 22111/1P50FMG [ R ki Drive Disk 1
10 22371/1P50FMG B s Spring 4
11 22375/1P50FMG B A Bk o i S Damping Spring 4
12 22860/ 1P50FMG B A AT AL Push Rod Set 1
13 22376/ 1P50FMG B3 ] Collar 1
14 22374/ 1P50FMG B I Washer 1
15 22610/ 1P50FMG VI Nk 4l Primary Driven Gear 1




E-7 BE-4%% Clutch

FFPe | Z2EHHRKT - HE | F O
SIN Part No. S Description Quantity | Remark
16 22621/1P50FMG I LB Primary Drive Gear Set 1
17 15431/1P50FMG i 28 e Oil Tube 1
18 15432/1P50FMG SLIRIRER Spring 1
19 15433/1P50FMG WhEE Sleeve 1
20 22631/1P50FMG IR B ik e B ] R B Lock Nut 1
21 22632/ 1P50FMG 1R Thrust Washer 1
22 22633/1P50FMG 1T A Washer 1
23 22634/1P50FMG WL i e 12 Pl Spring Ring 1
24 GB/T819. 1 BRET M5X 12 Screw M5X12 4
25 GB/T276 B 6000 Bearing 6000 1
26 22100/1P50FMG BasTmHas Clutch Body 1
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E-8 /- iAo HiH ML Left Crankcase Cover & Magneto

Fs5| | Z2HFERS Descrinti BHE | & F
ption ;

S/IN Part No. Quantity | Remark
1 11411/1P50FMG e A o5 Crankcase Cover,LH 1
2 31100/ 1P50FMG 7RISy Magneto Assy 1
3 31110/1P50FMG IRz e e Rotator Set 1
4 31210/1P50FMG T HNLE A G Stator Set 1
5 35739/ 1P50FMG PRI B Packing Block,Neutral Seal 1
6 35710/1P50FMG RN A Indicator, Neutral 1
7 35721/1P50FMG TR R AR Clamp, Neutral Indicator 1
8 31311/1P50FMG T ML [ R BE M1O X 1. 25 Nut M10X1.25 1
9 13190/1P50FMG e 18.9X 30X 5 Oil Seal 18.9X30X5 1
10 31915/ 1P50FMG 0 ZUPE 107X 2 O-Ring 107 X2 1
11 35723/1P50FMG G R IR ] O-Ring 1
12 31916/1P50FMG 0 #Ypg O-Ring 2
13 GB/T818 BEAT M6 X 12 Screw M6 X 12 1
14 GB/T6190 BEAT M6 X 14 Screw M6 X 14 2
15 GB/T16674 B2 FE M6 X 28 Bolt M6 X 28 1
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E-8 Z-HhfhAh 5. R4 ML Left Crankcase Cover & Magneto

Fs5 | EXHFERS L HE | K HF
SIN Part No. S Description Quantity | Remark
16 GB/T16674 W2 M6 X 35 Bolt M6 % 35 2
17 31312/1P50FMG g Washer 1
18 31260/1P50FMG 7o Hi £k [ Charging Coil 1
19 31240/ 1P50FMG HEL ) 2 Pl Lighting Coil 1
20 31280/1P50FMG fih o 5 Pl Induction Coil 1
21 35720/1P50FMG TRITERER LA Neutral Indicator Set 1
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E-9 ihi%h4H. HLIHZE Crankcase & Oil Pump

Fo[28hRE|[ 54 ot HE | &
A

S/IN Part No. F WA AW Description Quantity | Remark
1 11110/1P50FMG A A AL Crankcase, RH 1
2 11119/1P50FMG it A A s Gasket, Crankcase 1
3 11210/1P50FMG Ao M AE AL A Crankcase, LH 1
4 15100/1P50FMG IR R 595 Oil Pump 1
5 15131/1P50FMG BLH 2R 5 e 40 Gasket, Oil Pump 1
6 15111/1P50FMG 1M 2N Body, Oil Pump 1
7 15112/1P50FMG HLIHEE 5 Cover, Oil Pump 1
8 15113/1P50FMG Bt 2% o 2 T 2 Gasket ,Oil Pump Cover 1
9 15114/1P50FMG HLMZE N T Inner Roater 1
10 15115/1P50FMG IV BTN Outer Roater 1
11 15116/1P50FMG IR ERE Shaft, Oil Pump 1
12 15117/1P50FMG GIRERL S ES Sleeve 1
13 15221/1P50FMG GIRERE R RAlE=S Sleeve, Sprocket 1
14 15450/ 1P50FMG HLE M 45 Filter Set 1
15 20152/1P50FMG A Air Pipe 1
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E-9 ihi%h4H. HLIHZE Crankcase & Oil Pump

B % RS F W M4 2 W Description HE &

S/IN Part No. Quantity | Remark
16 11217/1P50FMG P Pipe Clamp 1
17 12342/1PATFMD AR A Stud A, Cylinder 2
18 12343/1PATFMD LR B Stud B, Cylinder 2
19 11213/1P50FMG B B A Washer 1
20 11118/1P50FMG SERIARY 10X 14 Dowel Pin 10X 14 2
21 24190/1P50FMG AR 11,6} 24X 10 Oil Seal 11.6X24 X 10 1
22 11212/1P50FMG eI e Drain Plug 1
23 GB/T818 WAET M6 X 16 Screw M6 X 16 2
24 GB/T818 WRET M6 X 22 Screw M6 X 22 1
25 GB/T818 WRET M5X 10 Screw M5X 10 3
26 GB/T16674 W2 M6 X 50 Bolt M6 <50 1
27 GB/T16674 W2 M6 X 60 Bolt M6 < 60 2
28 GB/T16674 W2 M6 X 65 Bolt M6 X 65 4
29 20154/1P50FMG PRk Clamp 1
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E-10 fh%l %2 Crankshaft & Piston

5

FRZBERE|] 5 ot & & =

SIN Part No. S Description Quantity | Remark
1 13100/1P47FMD MARZEAT 20 & Crankshaft & Connecting Rod 1
2 13300/ 1P39QMB TIERA Piston Ring Set 1
3 13211/1P39QMB T Piston 1
4 13221/1P39QMB TG A Pin, Piston 1
5 13222/1P50FMG T SEAH T Circlip, Piston Pin 2
6 13131/1P47FMD AT Connecting Rod 1
7 13121/1P47FMD A I Crankshaft, RH 1
8 13111/1P47FMD it Crankshaft, LH 1
9 13141/1P50FMG Y Pin, Crankshaft 1
10 14311/1P50FMG ER XSS (14T) Drive Sprocket, Timing (14T) 1
11 13118/1P50FMG e [5] f Woodruff Key 1
12 GB/T276 4h7k 6304 Bearing 6304 2
13 13150/ 1P50FMG SEFF R Sk Bearing,Connecting Rod Big Head 1
14 13311/1P39QMB FELEIN (—) Piston Ring (1) 1
15 13312/1P39QMB IR (D Piston Ring (2) 1
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E-10 fh%l %2 Crankshaft & Piston

i

FFPe | Z2EHHRKT - HE | F O
SIN Part No. S Description Quantity | Remark
16 | 13320/1P39QMB MRS A Oil Ring, 3-piece 1
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E-11 3. E|%h4 -4 Transmission Shafts

22
FR(2HFRS| o ot WO | &
SIN Part No. S Description Quantity | Remark

1 23611/1P50FMG T Main Shaft 1
2 23771/1P50FMG EIE Countershaft 1
3 23711/1P50FMG BRI — R 1st Gear, Countershaft 1
4 23712/1P50FMG wE Sleeve 1
5 23621/1P50FMG TR 2nd Gear, Main Shaft 1
6 23721/1P50FMG I g v 2nd Gear, Countershaft 1
7 23631/1P50FMG F4h = 3rd Gear, Main Shaft 1
8 23731/1P50FMG A =AY i Ee 3rd Gear, Countershaft 1
9 23641/1P50FMG EHPURY 5 4th Gear, Main Shaft 1
10 23741/1P50FMG Bl PR 4th Gear, Countershaft 1
11 22711/1P50FMG B Output Sprocket 1
12 22712/1P50FMG A NEhaT Set Plate, Sprocket 1
13 23773/1P50FMG g (—) Washer (No.1) 1
14 23674/1P50FMG e () Washer (No.1) 1
15 23774/1P50FMG B () Washer (No.2) 1
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E-11 ¥. Fl%h414 Transmission Shafts

22

PS5 | ZFH4MNRS e HE % O
SIN Part No. S Description Quantity | Remark
16 23675/1P50FMG IR P Washer, Spindle 3
17 23775/1P50FMG L P Washer, Spindle 1
18 23672/1P50FMG 14 Spring Collar 4
19 23790/ 1P50FMG Fl i dE 17X29X5 Oil Seal 17X29X5 1
20 GB/T5783 AR M6 X 8 Bolt M6X 8 2
21 GB/T276 Hli7K 6203 Bearing 6203 2
22 23780/ 1P50FMG TRET 47 NK13. 5/12 Needle Bearing NK13.5/12 1
23 23680/1P50FMG TREN 7R NK14/12 Needle Bearing NK14/12 1
24 23600/1P50FMG T Main Shaft Assy 1
25 23700/1P50FMG Elha & Countershaft Assy 1
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E-12 #&ahLF Start Device

FE|ZBARE| - ot HE | & &

S/IN Part No. ® WA AW Description Quantity | Remark
1 27100/1P47FMD B K Start Shaft Assy 1
2 27111/1PA7TEMD B Shaft, Start 1
3 27151/1P50FMG eIt Gear, Start 1
4 27113/1P50FMG e Ratchet 1
5 27114/1P50FMG HE () Washer 1
6 27115/1P50FMG L Spring 1
7 27117/1P50FMG L A Base, Spring 1
8 27118/1P50FMG S| EEDELS: Torsion spring 1
9 27121/1P50FMG R S e Spring Base 1
10 27131/1P50FMG AL 2 AR Guide 1
11 27141/1P50FMG HE () Washer 1
12 27142/1P50FMG 14 Snap Ring 2

13 22634/1P50FMG W2 BV e 14 el Snap Ring 1 [FIBIZ% S i kb
14 27700/ 1P50FMG BT K Start Rod Set 1
15 GB/T5783 242 M6 X 20 Bolt M6x 20 1
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E-12 L Start Device

- 20--

B % RS T W M & W Description B
SIN Part No. Quantity Remark
16 27710/1P50FMG EEFT AL Start Rod 1
17 27713/1P50FMG PRI Step Rubber Boot 1
18 GB/T5783 M M6 X 20 Bolt M6 x 20 2




E-13 28R4 14 Gear Shifting Device

FFPs | Z2EHMHRKE e HE | K& T
S/IN Part No. S Description Quantity | Remark
1 24100/ 1P50FMG =LY Gearshift Shaft Assy 1
2 24111/1P50FMG A R4k Shaft, Gearshift 1
3 24114/1P50FMG AR AT Pivot 1
4 24115/1P50FMG AR PRI Shifter, Secondary 1
5 24121/1P50FMG AR Shifter 1
6 24122/1P50FMG AR PR AR B Spring 1
7 24123/1P50FMG = ERVAL S Torsion Spring 1
8 24125/1P50FMG LIESS Guide Sleeve 1
9 24131/1P50FMG [l {57 550 11 MR ET Screw 1
10 GB/T5783 IEAL M6 X 30 Bolt M6<X 30 1
11 24200 AR AR A Drum Set, Gearshift 1 DURSRIL: 11
12 24911 AR Drum 1 12 1§ 1P50FMG
13 24212/1P50FMG (R VA N EE| Pin 5
14 24213/1P50FMG FAALFR 7SS AR Limit plate 1
15 GB/T819. 1 BRET M6 X 12 Bolt M6 X 12 1
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E-13 AZR4HLF Gear Shifting Device

FE|EaMRE| 4 ot HE | & 6

S/IN Part No. S Description Quantity | Remark
16 24310/1P50FMG RO BN A Locating Plate 1
17 24321/1P50FMG FUAT AR AT Screw 1
18 24323/1P50FMG VLTS Torsion Spring 1
19 24411/1P50FMG WX Fork 2
20 24414/1P50FMG W Limit Pin 2
21 24415/1P50FMG P Split Pin 2
22 24700/1P50FMG AR RYAT B Gearshift Pedal 1
23 24711/1P50FMG BRI IRE Rubber Boot 1
24 24720/1P50FMG BRI AREE A S Gearshift Rod Weldment 1
25 35722/1P50FMG TRIFRIR AR AT Connector, Neutral Indicator 1
26 GB/T70. 1 BEAT M6 X 12 Screw M6 X 12 1
27 35741/1P50FMG S EE PN R Oil Seal 1
28 24223/1P50FMG g Washer 1




E-14 {tyi#s Carburetor

PS5 ZFH4MNRSTS e HE % O
SIN Part No. S Description Quantity | Remark
16100 A i Bk Carburetor Assy 1
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E-15 E 28 Electric Elements

PS5 ZFH4MNRSTS = e HE % O
2> Vil Description .
SIN Part No. S P Quantity | Remark
34400/ 1P50FMG MK T Ignition Controller 1
31600/ 1P50FMG GV Voltage Regulator 1
3 34500/ 1P50FMG Pk 2k Ignition Coil 1
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